FYM KATALOG

FY125EY-2 CROSS
udgave 01-01-06



HJRMN-LENONO
Stamp


FYM KATALOG
FY125EY'2 CROSS udgave 05-12

Bestilling af reservedele:

Scanmi Aps. DK-6470 Sydals
TH.: +4573 1511 00
Fax: +4573 151101




E-1

Right crankcase cover

Ref,

nocc-.l:,\m.z;m;\g._.g

e e e o
th B W R — O

—_
o

New Part No.

11300-FYTY-00A
21421-FYIY-000
15155-FYTY-000
GB/16674-96-06080-L
11393-FYIY-000
21451-FYI1Y-000
90411-08012-000
90701-18003-006
90801-13024-005
1518C-FYIY-000
21416-F¥Y1Y-000
GB/16674-96-06040-L
GB/16674-96-06050-L
GB/16674-96-06065-L
22877-FY1Y-000
90701-09001-004

Description

R.crankcase cover (silver gray)
Cam shaft comp., clutch

Qil guage

Hex. Flange bolt M6%80
Gasket, R.crankcase cover
Pushing rod comp,, ¢lutch
Locating pin @8*12

O-ring 18*3.6

Qil seal 13.7*24*5

Oil inspection window
Cam spring, clutch

Hex. Flange bolt MG¥40

Hex. Flange bolt M6*50

Hex. Flange bolt M6*6G5
Clutch cable bracket
O-ring 0.9*1.4

QTY

i
i
1
1
1
1
2
1
1
1
1
5
1
H
i
2

REMARKS




O o0 -1 SN th AW po —

— e o
N R R

New Part No.

28114-FYBY-000
28119-FYBY-000
281 12-FYIY-000
28167-FYBY-000
28149-FYBY-000
28164-FYBY-000
28116-FYBY-000
28115-FYBY-000
GB/T5783-2000-06020-L
28103-17023-001-K
28103-20027-001-K
G13894,1-13001-000
GB894.1-15001-000
28100-FYIY-000

Description

Starting driven gear
Starting ratchet

Starting shaft

Ratchet spring

Ratchet spring holder
Ratchet separate plate
Return spring, starting shaft
Spring holder, starting shafl
Hex. Bolt M6x20

Shaft washer 17%23%]
Shaft washer 20*1%27
Shaft washer 18.7%]

Shaft circlip 15%]

Starting shaft assy

QTY

—_ = B = e B e o e e s e e

REMARKS




Ref.

New Part No.

23501-FYBY-000
23601-FYBY-000
23611-FYBY-000
23614-FYBY-000
23309-FYBY-000
23603-FYBY-000
23504-FTBF-000
23608-FYBY-000
23505-FYBY-000
23605-FYBY-000
23682-FY1Y-000
23681-FYIY-000
GB/T276-94-6001
GB/T276-94-6201
GB/T276-94-6203
28103-12026-0500

Description

Transmission main shaft
Transmission sub-shaft

Ist driven gear (36T)

Lst driven gear collar

2nd drive gear (16T}

2nd driven gear (31T)

3rd drive gear (20T)

3rd driven gear (27T)

4th drive gear (23T)

4th driven gear (24T)

Drive sprocket (11T}
Locating plate, drive sprocket
Bearing G101

Bearing 6201

Bearing 6203

Shaft plain washer 12.8%26%0.5

QTY

D O TR e S e S O S VoD U PR

REMARKS




Ref,

New Part No.

23507-17023-1000k
23507-17020-1000k
28103-17026-1000
90801-17029-005
GB894.1-86-15001
GB/T16674-96-06010-C
23500-FYTY-000
23600-FYIY-000

Description

Inner spiine washer 17%1%23
Inner spline washer 17%1%20.8
Shaft plain washer 17.4%1%26
Oil seal 17¥29%5

Shaft circlip 15.7*%1

Hex. Flange bolt M6*10¢

Main shaft comp.

Sub-shaft comp.

QTY

— e B B o o L) e

REMARKS




Ref.

\ooo-.lc\z_n.mum._g

— e e e
S B W R — O

New Part No.

23740-FYIY-000
23747-FYTY-000
23748-FYT1Y-000
23701-FYIY-000
23746-FYIY-000
23725-FYIY-000
23730-FY1Y-000
23T31-FYTY-000
23712-FY1Y-000
23722-FY1Y-000
23716-FY1Y-000
23749-FYiY-000
31322-FYIY-000
90301-06017-2000B

GB/T783-2000-06016-B
GB/T820-2000-06014-B

Description

Gear fork

Guide pin, fork

Spring clip

Shifting gear drum

Shifling screw

Shaft cover, shifting pin

Cam limitation plate comp.
Reture spring, locating plate
Shifting shaft comp.

Pulling spring, gear shifting arm
Return spring, shifting shaft
Rubber plug, gear position hole
Moving contact plate

Plain washer 6%17%2

Hex. Bolt M6x16

Cross-head screw Mo*14

REMARKS




Ref.
No New Pari No. Description QTY REMARKS
17 90801-11024-01¢ Oil seal 11.6%24*10 1
18 GB/T818-2000-06012-L. Bolt M6*12 1
Rubber plug pressure plate, gear position hole 1

19 23750-FYBF-000




13

14

Ref.

New Part No.

211T-FYTY-000
21228-FYIY-000
21225-FYIY-000
21224-FYTY-000
21230-FYIY-000
21222-FYTY-000
GB5789-86-06025-C
21215-FYIY-000
GB/T276-94-6000
28103-17028-0500K
22212-FYIY-000
22213-FY1Y-000
28103-17028-16000
21245-FYFY-000

Description

Drive hub comp., cluich
Pressure plate, clutch

Driven friction pad, cluich
Drive plate, clutch
Center support, clutch
Combination spring, clutch
Hex. Flange bolt M0%25
Separate bearing tray, clutch
Bearing 6000

Inner spline washer [7%28%0.5
Limitation tray, separate lock nip
Separate lock nip, clutch

Shafl plain washer @1 7¥28%[.6
Collar, clutch

QTY

e T e S O N JE S P

REMARKS




E-6

I;j' New Part No. Description QTY REMARKS
l 13200-FYTIY-000 Crank connecting-rod assy 1
2 13161-FYIY-000 Piston 1
3 [3120-FYT1Y-000 Piston ring comp. l
4 13111-FY1Y-000 Piston pin 1
5 13112-FYFY-000 Circlip, piston pin 2
6 13206-FYIY-000 Woodruff key 1
7 15178-FYI1Y-000 Oil filter body 1
8 15177-FYIY-000 Gil filter cover washer 1
9 15173-FYIY-000 Oil filter cover washer 1
10 15170-FYTY-000 Qil filter assy 1
11 GB/T820-2000-05008-B Screw M#8 3




Ref.

DO\JC\LH&’.AM»«g

- b e e
S e W R o= o WP

New Part No.

11TI0-FYTY-000
11191-FY{Y-000
11210-FY1Y-000
H21E-FYTY-000
11212-FYTY-000
11421-FYIY-000
GB&99-88-060188-K
GB899-88-000196-K
90301-12020-15AL0
90411-10G14-000
GB/T5789-96-12016C
15160-FYFY-000
GB/16674-96-06060-L
GB/16674-96-06050-L
GB/16674-96-06065-L
15000-FY1Y-000

Description

R. crankcase body

Gasket, crankcase

L.. cranikcase body

Ventilation pipe, crankcase
Ventilation pipe clip

Guide plate, ventilation pipe
Cylinder double-head bolt A MG*188
Cylinder double-head boit M6*196
Aluminum plain washer 12%20#1.5
Locating pin 10%14

Hex.flange bolt M12*16

Oil screen comp.

Hex.flange bolt M6*60

Hex.flange bolt M6*30

Hex flange bolt M6*65

Oil pump assy

QTY

— L e PO s omm B B DD e e = e e e

REMARKS




Ref.
No New Part No. Description QTY REMARKS
17 90411-08012-000 Locating pin 8%12 i
18 GB/16674-96-06040-B Hex. Flange bolt M6%40 2
1

i9

GB/16674-96-06035-B

Hex. Flange bolt M6¥35




E-8

12 10 8 13
R : _
I% T’@ @))D_DDD |
|

9

10 C\@

5

4 3 7 7
| | :
% P
o |
U Ay LY
1 \,
12—y i3
10 =2
l;:f New Part No. Description QTY REMARKS
1 14790-FYTY-000 Oil-proof cover comp. 2
2 14100-FY1Y-000 Camshaft comp. 1
3 14430-FY1Y-000 Swing arm 2
4 14450-FYTY-000 Swing arm shaft 2
5 14711-FYTY-000 Inlet valve 1
6 14721-FYTY-000 Exhaust vaive 1
7 14751-FYTY-000 Outer spring, valve 2
8 14771-FY1Y-000 Bearing tray, valve spring 2
9 28103-17023-1000K Washer, valve outer spring 2
10 14781-FYFY-000 Valve clip 4
11 14436-FYIY-000 Adjusting screw, valve 2
12 14437-FYIY-000 Adjusting locknut, valve 2
13 14761-FYTY-000 Inner spring, valve 2




i? New Part No. Description QTY REMARKS
1 14109-FY1Y-000 Timing driven sprocket 1
2 14440-FYTY-000 Timing chain 1
3 14530-FYIY-000 Chain tension arm comp. 1
4 1434 1-FYTY-00C Chain tension idier wheel 1
5 14542-FYIY-000 Core shaft, chain tension arm |
6 14543-FYTY-000 Spring, chain tension pole i
7 50301-08015-15AL0 Aluminum plain washer @8%15%1.5 1
8 14510-FYTY-000 Chain tension pole comp. 1
9 14560-FYIY-000 Idier wheet comp., chain guide 1
10 14561-FYIY-000 Bolt shaft, guide idler wheel {chromeplate) 1
g 15133-FYTY-000 Transmission sprocket, oil pump 1
12 15114-FYIY-000 Sprocket shaft, oil pump 1
i3 14562-14012-0008 Tension bolt shaft 14%12 !
14 (GB5783-2000-05012-B Hex. Bolt M5%12 3

1

15 90301-14020-15AL0 Aluminum plain washer @ 14¥20%*1 5




E-10

Ref.

\oooqmu\.p.ummg

o

New Part No.

31111-FYTY-100
31110-FYTY-100
11400-FYTY-100
90801-180030-0035
GB/T41-86-M10-C
GB16674-96-06025-L
GB/TE19.2-97-06014-B
90701-06001-009
S0701-02167-000
GB16674-96-06025-L

Description

Stator cover combination
Rator comp.

L. crankease cover

Oil seal 18.9%30%5

Hex. Flange nut M10x1.25
Hex. Flange bolt M6#25
Bolt M6*14

O-ring 6.8%1.9

G-ring 107%2

Hex. Flange bolt M6*30

QTY

pwa e P DY R} = e ek pe e

REMARKS




| E-11

Ref,

\om\:G\m.pwm_g

— e e et e
L T -, =)

—_—
o

New Part No.

12310-FYTY-C00
12332-FY1Y-000
12331-FYIY-000
12335-FYIY-000
12392-FY1Y-000
12334-FYTY-000
12333-FY1Y-000
16107-FYTY-000
16103-FYIY-000
90701-25002-004
(GB923-88-M6-L
80301-08014-25008
90301-08014-25CUC
90301-06013-01ALO
00701-30003-002

GB/T16674-96-06025-L

Description

Cylinder head cover

R. cover, eylinder head

L. cover, eylinder head

Valve cover

Gasket, cylinder head cover
Gasket, cylinder head R. cover
Gasket, cylinder head L. cover
Insulator, carbureetor holder
Inlet pipe

O-ring 25%2.4

Cap nut M6 (chromeplate)
Steel washer @8¥14%2.5
Copper washer 8*14%2.5

Aluminum plain washer @6¥[3%]

O-ring 30.8%3.2

Hex. Flange bolt M6x25

QTY

S T N T e L e e o T

REMARKS




E-11

};:f New Part No. Description QTY REMARKS
17 GB/T16674-96-06032-L Hex. Flange boit M6%32 2
18 GB/T16674-96-06110-L Hex. Flange boit M6*1 10 ]
19 GB/T16674-96-06020-L Hex. Flange bolt M6*20 2
20 30700-FYIY-000 Spark plug 1
21 16105-FYIY-000 Gasket, inlet pipe 1
22 16115-FYTY-000 Insulator, inlet pipe 1
1

23

19010-FYTY-000

Oil ceoler assy




E-12

Ref.

\oooqc,\m.r:.mmp_g

e T
SN L B ) R e O

New Part No.

12000-FYTY-000
12191-FYIY-000
[2200-FYTY-000
GB/T16674-96-06018-L
12913-FY1Y-000
12391-FYIY-000
90563-FYIY-000
GB/T899-88-06032-B
GB19.2-88-06020-L
904 14-08012-000
90415-14010-002
90715-14018-002
90715-11015-002
12912-FY1Y-000
S0715-11009-002
90411-08012-000

Description

Cylinder body

Gasket, cylinder body

Cylinder head comp.

Hex. Flange bolt M6*i8
Rubber plug, cylinder thermal fin
Gasket comp., cylinder head
Fixing clip, high-pressure wire
Double-head bolt M6¥32

Hex. Flange cross bolt M6%20
T-bush §¥12

Bush 14.5%10%2

Rectangle gasket 14.5%18.5%2.4
Rectangle pasket 11.5%15.7%2.4

R. rubber plug, cylinder thermal fin

Rectangle gasket 11.7%9%2.4
Locating pin §*12

QTY

]
i
H
i
2
1
1
2
1
1
1
1
1
1
1
2

REMARKS




E-12

Ref.
No.
17 90411-08014-000 Locating pin 8%14 2

New Part No. Description QTY REMARKS




E-1  ENGINE 125cc
Ser.No. part code Description Qty. Remarks

1 10100-FYIE-000 Engine assy 1
10100-FYHE-105 9
2 16100-FYEY2-000 Carburetor assy. 1
3 19300-FY{E-000 Oil cooler assy. 1
4 19581-FYIE-000 Hoop, cooler tube 4
5 19301-FYIE-000 Cooler tube 1 1
8 19302-FYIE-000 Cooler tube 2 1
7 16101-FYEY2-000 Bottom hit insulation plate 2
8 16102-FYEY2-000 Top hit insulafion plate 1
9 16103-FYIE-000 inlet tube 1
10 41206-FYEY2-001 Sprocket wheel 16T (428} 1
11 90128-FYXF-000 Flange bolt M6x28 (Cr} 4
12 GB6170-86-06000-8 Hex nut M6 2




E-1  ENGINE 125cc
Ser.No. part code Description Qty. Remarks
13 17181-FYHE-000 Washer,inlet fube 2
14 11362-FYEYZ-000 Chain cover 1

15

GB5787-86-06012-B

Flange boit M6x12




F-1 Front Fender

Ser. No. part code Description Qty. Remarks

1 61100-FYHE-10B/10R/MBL/10X FR. Fender 1
90112-FYEY2-000 Bolt M&x15

3 (GB5787-86-06012-B Boit M6x12 1




F-2 Seat & Side Cover

Ser. No. part code Description Qty. Remarks
1 77200-FYEYZ2-000 Seat Assy(double colour} 1
2 83620-FYHE-D0B/QOR/0BL/OCX L. Side Cover 1
3 83520-FYHE-00B/COR/OBL/OCX R. Side Cover 1
4 83710-FYHE-10B/10R/1BL/MOX RR. Fender 1
5 83602-FYHE-D0B/0OR/OBL/OOX Left RR. Side cover 1
6 83502-FYHE-COB/OOR/OBL/COX Right RR. Side cover 1
7 GB845-85-48016-C Screw ST4.8x16 g
8 GB6177-86-06000-C Flange nut M6 2
9 GB5787-86-06016-B Flange Bolt M6x16 2

10 83410-FYEY2-00B/O0R/00BL/00X Front cover 1
11 GB5787-86-06012-B Flange Bolt M&x12 1
12 45012-FYEY2-001% Bushing { 23.5%1.6,Inner dia 8.5) 1




F-2 Seat & Side Cover

Ser. No. part code
13 GB9074.5-88-05035-G
14 50126-FYG-000
15 90111-FYEY2-000
16 45012-FYEY2-000
17 GB5787-86-06020-B

Description

Screw with washer M5*35

Gum Washer

ScrewM5x10

Bushing ( 19.5%1.6,Inner dia.8.5)
Flange Bolt M&x20

Qty.

N = RN =

Remarks




F-3 Air Cleaner

Ser. No.

oW

part code
17205-FYHE-000
17210-FYHE-000
17211-FYIE-000
17210-FYEY2-100

Description
Hoop

Core kit, air filter
Cover, air filter
Air filter assy.

.....\.._'L_\-A.Q
=

Remarks




F-4 Fuel Tank

- e
Ser. No. part code Description Qty. Remarks
1 17500-FYEY2-000 Fuel Tank 1
35022-FYIE2-000 Alloy tank cap (small) 1 HtE R R B
35022-FYIE-000 Alloy tank cap (big) 1 KEXSPORT
3 35021-FYHE-000 Seal Washer 1
4 91102-FYEY2-000 Gum Pipe 1
5 91101-FYEY2-000 Fuel Pipe 1
6 16950-FYEY2-000 Fuel Cock Assy. 1
7 GB5787-86-08025-B Flange Boit M8x25 1
8 90387-081N1-00 Bush A
9 17525-FYEY2-000 Gum Bush B 1
10 17526-FYEY2-000 Gum Bush A 1
11 GB5787-86-08035-B Flange Balt M8x40 1
12 18206-FYEY2-000 Mounting bushing,muffle 1




F-5 Handle Pipe

Ser. No.

—_

©®END O W

10

12

part code
53100-FYIE-100
53160-FYTS-000
53166-FYIE-000
53142-FYE-000
53141-FYEYZ2-000
17910-FYEY2-002
2870-FYIE-000
35030-FYIE-000
GB6170-86-06000-C
53195-FYIE-000
53173-FY5-000
53191-FYIE-000

Description

Handle Pipe(golden)

Holder, throttle L.ever

Grip, L. Handle

Grip, R. Handle
hrottle Core, R. Handle
hrottle Cable

Clutch cable kit
urn-off switch

Hex. Nut M6

Clutch Lever

Shield, clutch lever

Holder, Clutch Lever

...:._.;...L_p;_x_\_s_a_x_;_x_\\g

Remarks




F-5 Handle Pipe

Ser. No.
13
14
15
16
17

part code
53172-FYIE-000
53216-FYIE-000
53218-FYHE-000
53217-FYHE-000
53214-FYHE-000

Description

Clutch lever assy.
Pipe

Pipe bracket (right)
Pipe bracket (left)
Bushign, pipe bracket

.....L.._\_\_\.Q
=

Remarks




F5-1 Handle Pipe

Ser. No. part code Description Qty. Remarks
18 GB70-85-06025-C inner hex. Bolt M6*25
19 GB70-85-08020-C Inner hex. Bolt M&*20
0 53101-FYIE-100 Sponge, steering bar 1
1 53102-FYIE-30B Sleeve,hit bar 1 g
53102-FYHE-000 Sleeve,hit bar XSPORT

53102-FYIE-40R/4BL Sleeve,hit bar FACTORYBIKE




F-6 Steering Column

Ser. No. part code Description Qty. Remarks
1 51001-FYEY2-000 Steering Column Pipe 1
51002-FYEY2-000 Under Bridge Plate 1
53231-FYEY2-000 Upper Bridge Plate | 1
53112-FYEYZ2-000 Lower Holder,Handle Pipe
53111-FYEYZ2-000 Upper Holder,Handle Pipe
Hex Bolt m8*114 4

53207-FYEY2-000
53203-FYHE-000
53211-FYEY2-001

10 53201-FYEY2-001
11 53212-FYEY2-001
12 90302-FYT5-001

3
4
)
6 GB70-85-08114-C
7
8
9

Adjusting Nut

Bust Cap

Upper Cone Race
Ball Race

Bottom Cone Race
Flat washer




F-6 Steering Column

Ser. No. part code Description Qty. Remarks
13 GB5787-86-08040-C Flang Bolt M8*40
14 GB5789-86-08030-C Flang Bolt M8*30
15 GB6187-86-08000-C Nut M8 4
16 50208-FYHE-000 Washer,stem head 1
17 53221-FYEY2-000 Big Nut 1
18 53214-FYEY2-000 Seal ring, steering stem 1
53215-FYEY2-000 Lower washer,steering stem 1

19




F-7 Shock Absorber

Ser. No. part code
51500-FYEY2-100
51400-FYEYZ2-100
52400-FYEYZ2-200
45101-FYEY2-000

GB5787-86-06012-B
(GB5789-86-08025-C
51490-FYHE-000
GB5787-86-10040-C
GB5787-86-10065-C
GB6187-86-10000X-B

-

SC®NO O AW

Description

FR. L. Shock Absorber

FR. R. Shock Absorber

RR. Shock absorber assy. (black)
Clip, brake oil cable

Flange bolt M6&x12

Flange bolt M8x25

Seal assy.,FR. Shock absorber
Flange bolt M10*40

Flange bolt 10*55
Locknut M10*1.25

Qty.
1
1
1
1
1

—

Remarks




F-8 Front Wheel

g9
10
Ser. No. part code Description Qty Remarks
1 44650-FYIE2-00J/00A/00B/0BL./00R FR. Wheel Rim Comp.(black, 12" 1
44650-FYEY2-002 1
42713-FYHE-100 Fiap, FR. Wheel 1
3 42712-FYIE-0CO Inner tyre ( 2.75-12XTREME ) 1
42712-FYEY2-001 Alig (12~ ) 1
4 42711-FYIE-000 shoe ( 2.75-12XTREME ) 1
42711-FYEY2-001 1
5 6202-RS Bearing
6 44615-FYHE-000 Distance Collar 1
7 44312-FYEY2-000 Bush A
8 44313-FYEY2-000 Bush B 1




F-8 Front Wheel

9
10
Ser. No. part code Description Qty. Remarks
9 44301-FYEY2-001 FR. Wheel Axle 1
10 Locknut M12 1
i 45353-FYEY2-000 Bolt M8x20 4
12 46001-FYHE-300 FR. Brake Disk{black) 1
13 44613-FYHE-100 Spoke Wires(12") 32
14 44614-FYHE-100 Spoke Wires(12") 32
15 44612-FYHE-Q0A FR. Wheel hub (silver) 1

16 42651-FYIE2-00J/00A/00B/0OBL/COR Wheel rim,(aluminium 12", alloy/silver/black/bluefre. 1




F-9 FR, LIQUID BRAKE ASSY

Ser. No.

—

SOONOO AW

(Al
12

part code
46200-FYHE-100
46100-FYIE-000
46300-FYHE-00B
46350-FYHE-000
53175-FYIE-000
(GB818-85-04014-B
46215-FYHE-000
462 11-FYHE-000
46213-FYHE-000
53177-FYHE-000
GB5787-06022-000L
GB6187-86-06000-G

Description
Main oil cup assy.

Brake oil cable assy.

Brake Caliper Assy
Friction Pads

FR. Brake Lever
Screw M4x14

Lid, Master Cylinder
Gasket

Seal washer, gasket
Fixing Bolt

Flange Bolt M6x22
Nut M6

Remarks




F-9 FR, LIQUID BRAKE ASSY

Ser. No. part code
13 45100-FYIE-000
14 46351-FYHE-000

Description
Front Disk Brake Assy
Brake Pad Clip

Qty.

Remarks




F-10 Rear Wheel

Ser. No.

1 42650-FYIE2-00J/00A/00B/0BL/00R

EN

ToOoo~Noo;m

part code

42650-FYIE-COB
42713-FYHE-100
42712-FYIE-000
42712-FYEY2-001
42711-FYIE-000
42711-FYEYZ2-001
41201-FY1E2-000
42315-FYIE2-000
90117-08025-00C
6202-RS
42653-FYHE-100
42654-FYHE-100
42652-FYIE2-00A

Description
RR. Wheel Rim Comp.(aluminium12" golden/silver

Flap, RR. Wheel
Inner tyre ( 2.75-12XTREME )

MEs (127 )
Outer tyre ( 2.75-12XTREME )

Sprocket Wheel (39T ,#428)
Left bushing, RR. Wheel
Bolt,sprocket wheel

Ball bearing

Inner Spoke Wires(12")
Quter Spoke Wires{12")
RR. Wheel hub (silver)

Remarks




F-10 Rear Wheel

Ser. No.

12 42651-FY1E2-00J/00A/00B/0BL/OOR

13
14
16
16
17
18

part code

GB6187-86-08000-C
42316-FYIE2-000
42655-FYHE-000
44301-FYT8-000

45353-FYEY2-000
43201-FYIE2-000

Description

Wheel rim (alloy golden/silver/black/blue/red)
Locknut M8

Right bushing, RR. Wheel

Distance Collar

FR wheel axle

Bolt M8x20

RR. Brake disc

Qty
1
4
1
1
1
4
1

Remarks




F-11 Electric Unit

e D
4 @_
i M, 3
2 —
g
Ser. No. part code Description Qty. Remarks
1 30710-FYHE-000 Spark Plug Cap 1
305610-FYEY2-000 Ignition coil assy. 1
3 30410-FYEY2-000 C.D.l. Comp. 1
4 30411-FYHE-000 Boot, C.D.1. 1
5 GB5789-86-06016-B Flange bolt




F-12 Footrest & Stand

Ser. No. part code Description Qty. Remarks
1 50600-FYIE-0C0 Footrest Lever{black) 1
50710-FYEY2-000 Left Footrest 1
3 50720-FYEY2-000 Right Footrest 1
4 50351-FYIE-000 Bottom Cover, Engine 1
5 43400-FYIE2-00B RR. Brake Pedal 1
6 43450-FYIE-001 1
6 50530-FYIE-000 Side stand (silver) 1
7 3400-FYEY2-001 Gear rod 1
8 50711-FYEY2-000 L. Spring 1
9 50712-FYEY2-000 R. Spring 1
10 50713-FYEY2-000 Axle Pin
11 GB9074.17-88-08020-C Bolt Comp. M8x20 4




F-12 Footrest & Stand

Ser. No. part code Description Qty. Remarks
12 B300-FYEY2-001 ickstart rod assy. 1
13 GB5787-86-06016-B Flange bolt M6x16

14 GB91-85-02016-B Split Pin




F12-1 Footrest & Stand

Ser. No. part code Description Qty. Remarks
15 B5789-86-06025-B Flange bolt M&x25 1
16 GB91-85-32024-C Split Pin 1
17 GB95-85-14000-B Flat washer 14 1
18 43453-FYHE-000 Pin,brake rod 1
19 GB/T91-2000-16016-C Split Pin 1

0 43457-FYHE-000 Spring 1
1 43458-FYHE-000 Axle pin 1
2 43459-FYHE-000 Adjust nut 1
3 90120-FY3-000 Hex. Step bolt 1
4 GB6170-86-10000-C Hex. Nut M10 1
5 50531-FYEY2-000 Spring, side stand 1




F12-1 Footrest & Stand -

Ser. No. part code Description Qty. Remarks
6 GB5787-86-06025-B Flange nut M6x25
7 43410-FYEY2-000 Spring, brake footrest 1




F-13 Frame Body

Ser. No. part code Description Qty. Remarks
1 ‘
50100-FYIE2-00B Front frame assy. 1
Rear frame assy. (with RR. Brake) 1
Shock resistance gasket 3

NaASweNQU ARG N

3KW-F139X-0000
41203-FYEY2-000
41202-FYEY2-100
GB70-85-08055-C
80906-FYEY2-000
GB5783-86-08130-B
GB5783-86-101156-C
GB6187-86-08000-C
GB5783-86-08110-C
GB6187-86-10000-C

Bushing,chain tensioner
Chain tensicner

Inner hex boit M8x55
Ball bearing { 6082 )
Hex bolt M8*130

Hex bolt M10*115
Locknut M8

Hex bolt M8*110
Locknut M10

- A D




F-13 Frame Body

Ser. No.
13
14
15
16

part code
81725-FYHE-000
GB12618-90-03009-G
GB819-85-06020-C
43469-FYBE12-100

Description

Nameplate (English)

Rivet 3x9

Cross screw M6x20
Mounting wheel,foot brake

Remarks




F-14 Rear Fork

g 08.p
25 @%"’ 322 gig s

%aww

il
Q\IE HQH

2-6

N oA w

part code
52100-FYIE2-000
52140-FYHE-000
45012-FYEY2-001
52142-FYEY2-100
52117-FYEY2-00B
52118-FYEY2-00B
32141-FYEY2-000
52144-FYEY2-000
52143-FYEY2-001
GB95-85-08000-B
52107-FYIE2-000
6001-2RS
44301-FYT8-000

GB6187-86-12000-B

Description

RR. Fork{silver)
Chain guide Assy.
Bush A

Nut Plate

Plate A{Al)

Plate B(Al)
Plate C(nylon)
Plate D(nylon)
Plate E(nylon)
Flat washer M8
Chain guide Assy.
Bearing

FR. Wheel axle
Locknut M12

—_

_x.h._x__\.._\_\_\_\...,a.m\....xE

Remarks




F14-1 Rear Fork

Ser. No. part code Description Qty. Remarks
8 90121-FYBE11-000 Axle, RR, Swing fork 1
g GB819-85-06012-B Cross screw M6x12 1
10 GB6177-86-06000-C Hex nut M6 3
11 GB6172-2000-08000-C Nut M8
12 GRS5781-2000-08060-B Bolt M8*60
13 GB6187-86-12000-B Locknut M12 1
14 GB1243.1-83-08B96 Chain 1
15 40543-FYIE-100 Adjust plate, RR. Wheel axle
16 90108-FYEY2-001 Bolt M8*25
17 90109-FYEY2-000 Bolt M6*55 3
18 45012-FYEY2-000 Bushing (19.5x1.6, inner dia 8.5) 1




F14-1 Rear Fork

Ser. No.
19

part code
45353-FYEY2-000
97780-50012-000

Description
Bolt M8x20
apping screw

Remarks




F-15 Exhaust Muffler

Ser. No. part code Description Qty. Remarks
1 18230-FYEY2-000 Ring Mat 1
18207-FYEY2-000 Hoop 1
3 18225-FYHE-000 Exhaust Pipe 1
4 18204-FYEY2-300 Muffler Assy. 1
5 18292-FYG-000 Flange Plate, Exhaust Pipe 1
6 18206-FYEY2-000 Seal Washer 1
7 GB70-85-08050-C Bolt M8x50 1
8 GB6177-86-06000-C Protection Ring
9 18218-FYEY2-000 Protection Ring 1
10 90608-FYBQ-00C Inner hex bolt M6x8 3
11 18205-FYEYZ2-000 Flange, exhaust pipe 1




F-16 Rear Brake Assy.

Ser. No. part code Description Qty. Remarks
1 43200-FYIE2-000 RR. Brake assy. 1
GB5789-86-06016-B Hex flange bolt MOx 16 1
3 Camshaft 1
4 Arm, Camshaft 1
5 Restoring Spring 1
6




F-17 Wire Harness

Ser. No.

1 32100-FYEYZ2-000
91165-FYGT2-000

part code

Description
Main cable
cable belt

Qty.

o =

Remarks




F-18 Battery

Ser. No.

part code

89010-FYBE-000

Description
Battery
0ols Assy

Qty.

Remarks




F19 Label & Emblem

Ser. No. part code
1 87530-FYIEZ2-20B
87530-FYIE2-30B/30R/30X/3BL
87530-FYIE2-40G/40X/40Y/4BL
87530-FYIE2-50B/50R/5BL
87530-FYIE2-60R
87530-FYIE2-70B
87530-FYIE2-80R/80X/88BL

Description

Sticker assy. (PITBOSS)
Sticker assy.(FYM)

Sticker assy.(XTREME)
Sticker assy.(FYM-XSPORT)
Sticker assy.(FYM-DESERT)
Sticker assy. (FYM-IMOTQ)
Sticker assy {FYM-X-MOTQ)

Qty.
1
1
1
1
1
1
1

Remarks

REEFER




